RO

»*$ VS Y

NITRO POWERED awmn

hstruction Manua

reeAacCInNG

HPI JAPAN o 3-25-36 TAKAOKANISHI ¢ HAMAMATSU-SHI, SHIZUOKA-KEN ¢ 053-439-0833 ¢ 053-439-0844 FAX
HPI USA e 15321 BARRANCA PARKWAY ¢ IRVINE, CALIFORNIA 92618 ¢ (714) 753-1099 ¢ (714) 753-1098 FAX



Oln ~ TOOLS AND EQUIPMENT

Thank you for selecting this HPI racing car! This kit is designed to be easy to build and uses top quality
parts for durability and performance. The instruction manual you are reading was designed to be easy
to follow yet thorough in its explanations. We at HPI Racing want you to not only enjoy driving your new
race car but building it as well. If you come across any problems or need some help getting through a
step, give us a call and we will do our very best to help you.

CORBHPIL—Y Y TRBERBN LTRZZILTERITENET, CORKRE Y THAUT OBREHL), DOBCEMBUTOIL, BHHD
N UNIVBETDHRBRICRET SN TNET,

CORBEBIIE, DUEOHICEMPICHHITTRADBIMCB<D1 SR, RIRTOT SR FEFEBOBRBELTHOET, MHTSYIVIVIVA-E
ESEBIHOEHIC, By FPy TV PILERICEEBLELEDT, CHEOHERBATHSRULNSIIYS A IERS— FLTTREL),

REBHPIL—Y VI TIE, ESEDRULBEBESZANE, AU TIEORELHEH > TRELVEM>TNET, Fv FOEHTITOET, FHEE
RAOBOFLUES, ESZRIBIC/HE TRRANSHETE),

TOOLS YOU'LL NEED TO ASSEMBLE THIS KIT:

Battery Pack.
NyFU=IvD

—
.

#1 Phillips Screwdriver
TSZARI1IN—=K

#2 Phillips Screwdriver

TS2ZRSA )= 1?ervoe
Needle Nosed Pliers

SIANRIF

Glow Plug Wrench (&mm)
J0-J3T0YF (8mm)

Side Cutters Transmitter.
A e R{EH
Hobby Wrench
RE-LYF
Hobby Knife
RE—F12

Super Glue
HRESH

Receiver.
On/Off Switch. e
AV/AI2RA v F =58

® N O O & o 0N

RADIO CONTROL SYSTEM

You will need a 2-channel radio system with two servos,
an external battery pack and an ON/OFF switch.
TOOLS INCLUDED WITH THIS KIT: 25
Fv RCA>TNRIR TORYRT L (FRiREE)
F1 FORSAEEFTELBILHICE. 2 F v YRIL 2 H—ROTOK

1. 2.5mm Allen Wrench (Z903) Y25 LBETT, LD SR FORICHEMAB N7 —/ty D
2.5mmABLYF RU. AV/AD2A v F ONOVEDBETT.

1.5mm Allen Wrench (Z901)
1.5mmABLYF

2

3. Shock Oil $Z165)
YavDAA)

4

Grease (2160)
TR

You will need glow fuel (specifically
designed for model car engines)

and a glow plug igniter GLOW

to start the engine. FUEL

7 FORSAZEETIEBEVICE. TO—MEDWETY.

ZOTO0—RPDHME—Y 3 TTRF/SNTNEI DT,

BULEREIZESENROSZEN, FE. TYIVBHBIC

I50e—-5-HUETT,
Glow Fuel. Glow Plug Igniter.
JO—ms T —5—

qﬁno Page 2



FIHPI

_racING

PARTS SIZE REFERENCE

6807 Shock Shaft (Black)
Yavol vk

6819  O-Ring P3 (Red)
YUIVO-UVYT P3

A138  Ball 4.7 x 14mm (Gray)
=L

A185 a Steering Joint
STYarvhk

A185 b Threaded rod 4-40 x 34mm
A8wE

A1B6  Shaft 4-40 x 20mm (Silver)
A5 w F ()

A187  Shaft 4-40 x 24mm (Black)
28w F (#)

A2803a Flange Shaft 3 x 25mm (Black)

50T eI

A280b Flange Shaft 3 x 30mm (Black)

I3V Y9Ik

A281  Flange Shaft 3 x 42mm (Silver)

230y IR0

A430f TP Binder Screw M2x12 (Black)

TR FvEVT R

ABB0c Shaft LSilver) 3x22
Iv2

ABO4 b Washer M7 x 12 x 0.8 (Black)
TyIe—

AB50d Washer M7 x 16 x.2 (Silver)
DyIe—

AB70e Button Head Screw M3 x 55
TR RY

A880a Throttle Linkage Spring
2RTUvT

AB90b Throttle Linkage rod
Uy7-v0ayk

ABB0c¢ Brake Linkage Rod (Black)
JL—-FavE

AB90d Brake Arm
To—FP—-4

AB95  Stopper (M3) Aluminum
AbRwit—

AB9S Pivot 2.5mm
Ry

BO72 Metal Bushing 5 x 11 x 4mm
XS

BOBO Metal Bushing10x15x4
AZI

=»

2136

7224

242

2253

2264

(119 0%

2505

2509
SRR

W 217
P 2o
o
e

57

T EETTTRTETEEE

P o7

Ball 4-40 Black

M=

Washer M3 x & (Black)
Dvv—

E-Clip (Silver)
E UvY E2 E8

E-Clip E4 (Black)
E UYY E4 R

Spring Pin 2 x 10 (Black)
2TV eV

Pin 2x10 (Silver)

<7

Button Head Screw M3 x 15mm
IR RY

Button Head Screw M3 x 30
N RY

Binder Screw M3 x 8mm (Black)
IMVERD

Socket H. Screw M3x10 (Black)
FrwI R
TP Binder Screw M3 x10mm (Black)

NV EByEYT R

TP Binder Screw M3 x15mm (Black)
AV EDvEYT RY

TP Binder Screw M3x20 (Silver)
N FEIvEYT XTI (8D

FH Screw M3 x 12mm (Black)
U35 SvEVT RY

Washer M5 x 10 x 0.5 (Silver)
Juv—

Set Screw M3 x 3
ey FROUa~-

Allen Wrench 1.5mm Silver
AL yF

Allen Wrench 2.5mm Silver
"BLYF

u'ino

Page 3




All parts trees shown 50% actual size. Do not
1 throw away any pieces that you cut from the P L A 5 I l C P A R I 5
trees until after the kit is assembled.

A340

A350

in this kit
EALRN
FASSV]
. C- ~
' Not used Not used
inthis kit in this kit
—_— BRLEL RAELZL
A A

in this kit
sEmLzn
1=

A430 (2 Sets)  A450 (2 Sets) A460 A470

Not used
in this kit
EELEL
1=v
ot

Not used
A inthis kit
2 BRLTL

A810b w Y

[ 1920
1=

Page 6



O > ~

OBSERVE THESE CAUTIONS!I

To prevent any serious personal injury and/or damage to
property, please be responsible when operating all remote
controlled models. Extra attention is called for when operating
any glow fuel powered model, such as the Nitro RS4. These
models can exceed speeds of 31 mph (650km/h) and use highly
poisonous and flammable fuels.

CHOOSE THE RIGHT PLACE TO OPERATE YOUR R/C MODEL
Never operate R/C models anywhere listed below:

1. On any public streets or highways- this could cause serious
traffic accidents, personal injuries and/or property damage.
2. Near people or animals- never run your model anywhere using
people or animals as markers or obstacles.

3. In hallways, alleys, or any other restricted or confined areas
that can cause personal injuries and/or property damage.

4. Anywhere where loud noises can disturb others, such as
around hospitals or residential areas.

5. During the early morning or late night hours when visibility
is limited and loud noise can disturb neighbors.

6. Indoors or around furniture- there could be a chance of the
R/C model damaging the surface or any objects in the area.

NEVER RUN ANY TYPE OF R/C MODEL IN THE VICINITY OF
HEATING DEVICES OR OPEN FLAMES

Glow fuel powered R/C models use highly flammable fuels. Do
not smoke when fueling or operating a glow fuel powered R/C
model, and do not run near open flames or heating devices-
doing so can cause explosions and/or serious accidents.

OPERATE GLOW FUEL POWERED MODELS IN AN OPEN, WELL
YENTILATED OUTDOOR AREA

Glow fuel powered model engines emit poisonous vapors

and gasses- these vapors irritate the eyes and can be highly
dangerous to your health.

NEVER USE GASOLINE

Engines used in R/C models were specifically designed for
use only with approved glow fuels. Non-approved fuels such
as gasoline can cause explosions and serious personal
injuries and/or property damage.

GLOW FUEL ENGINED R/C MODEL OPERATING PROCEDURES
Follow this set of rules to prevent "runaways":

1. Always have the R/C model atop a box or similar platform so
that the tires do not touch the ground.

2. When starting, always turn on the transmitter first, then
the receiver.

3. before fueling or starting model, double check servos, trims,
throttle linkage, brake, fuel tank, fuel lines and receiver battery
pack voltage. Re-adjust or replace worn or defective parts.

4. Fill fuel tank slowly and carefully to avoid overflowing or
spilling of fuel. Wipe any excess fuel off immediately. Tightly
close fuel tank cap and ensure that it's properly sealed.

5. We recommend you run the tank dry to turn off the engine.
If you must stop before the tank is empty, properly discard
the excess fuel in a safe container.

6. When stopping, always turn off the receiver battery pack
firet, followed by the transmitter.

CERTAIN PARTS WILL BE VERY HOT

With any engine powered vehicles, certain engine components

get very hot during operation. Never touch the cylinder cooling
head, muffler, or exhaust pipe- doing so could cause burns or

other personal injuries.

BE AWARE OF ROTATING PARTS

When the engine is running, there are certain parts that
rotate at high speeds. Do not touch the drive gears,
drive shafts, wheels, etc. during operation- doing

s0 could cause serious personal injuries.

RADIO PRECAUTIONS

Before every run, ensure that you are the only one operating on
your particular frequency. Also check that the transmitter and
receiver battery packs are sufficiently charged. Failure to do
both could cause a loss of vehicle control and could result in
serious personal injuries and/or property damage.

FUEL TANK PRECAUTIONS

Before every run, ensure that the fuel tank cap is tightly sealed.,
fuel leaks can cause fires or explosions. Also, never transport
or store an R/C model with fuel in the fuel tank. Doing so could
result in personal injuries and/or property damage.

GENERAL FUEL PRECAUTIONS

Glow fuels contain Methanol and Nitro Methane- both highly
flammable and poisonous chemicals. Avoid contact with eyes
and skin. Never use glow fuel indoors- only in well ventilated
areas. Glow fuel emits harmful vapors and can be hazardous to
your health. Read all warning labels and instructions prior to
use. Keep all fuels chemicals away from children.

Never use glow fuels in any other engine except those designed
for use with glow fuels. Also, never substitute any other type
of fuel in place of glow fuels- especially gasoline. Doing so could
result in explosions and serious personal injuries and/or
property damage.

STORING GLOW FUEL

Do not store glow fuel indoors or where children can easily
access it. Instead, store glow fuel in a safe, well ventilated
place, away from heating devices, open flames, direct sunlight
or batteries. If glow fuel spills, wipe spill immediately to prevent
any fire hazards. Do not store glow fuel in any other container
than that which it came in. Keep glow fuels and any other
dangerous chemicals away from children.

IN CASE OF EMERGENCY

Glow fuels are extremely dangerous when used improperly.
Here are some first aid tips when using glow fuel:

1. If glow fuel is swallowed, induce vomiting and contact a
physician immediately.

2. In case of eye contact, flush eyes thoroughly with warm
(not hot) water and contact a physician immediately.

3. In case of skin contact, wash areas with warm (not hot)
water and soap.

qano

Page 5




?
HI I NOTE: D0 NOT THROW ANYTHING AWAY!! Keep ALL parts until after the kit is assembled!! OPEN RBHAG n

RACING
VSHOCK ASSEMBLY (Make four shocks).
x 2

OPTIONAL PARTS

AB40  Shock Body Set 4AERDYavIEEDET, @
Y3 IRF 1 — /
e 632\ /
6807 Shock Shaft x 4 Sy
Y3wIUP Tk O ‘\\.‘?@D
6812 Shock Cap (Silver) x 4 YN\
Y3wo¥ewd @ \ @
6614  Bladder x4 N p—— &
TIS55— 6807 6818
6817 Shock Parts Set x4 Rawmiove eladed pleces. 6807  Stainless Steel Shock Shaft X 4
Y3voI-vevt 6818  Shock Pistons (Teflon) X 2
6819  O-Ring P3 (Red) x8
YYIAVOo-UVT P3 ‘\\/“
6836 Spring 1.55mm Black x 4 a 7242
2TIVYT (T59D)
7242 E-Clip x 8
E VY
GBI7 (68148) RS20 —VEFBLET.
2170 Shock Oil x 1
A

Use masking tape to

Insert two O-rings and snap on the cap.
protect the shock shaft.

QUVTE2BANET.

*BEBLEVPD r\‘
EEHOEC A <

¢3w the ball cup

I RIBRBITXTEDRAATTIE

all of the way onto the shock shaft.

Cut the cap off of the oil bottle and fill shock. Assemble shock as shown.

NO BUBBLES!

6812

6814
Cut cap

5%“57.7 P
L/'C’FEH

Move the shaft
up and down to
remove bubbles,
then put on the
bladder and cap.

a—@cﬂn[ﬂ

*o><DEZ Y 6836 SPRING 1.55mm (Black)
EMHOLUTRRE
BRNWTFE,

qﬁno Page 6



P

rACING

NOTE: Do NOT THROW ANYTHING AWAY!! Keep ALL parts until after the kit is assembled!!

A430a

A430b

A430fF

A430 e

AB58

AB50a

ABB0b

AB50¢

ABS0d

2160

2242

A470

AB4Da

39T Diff Pulley A
FII=l=—

39T Diff Pulley B
FoI-U—

H. Screw M2 x 12 ;{thk)
IR BT RY
Ring (Gray)

o7

Diff Shaft (Black)
TFI2VvI b+

Bevel Gear 13T
ANIFP—

Bevel Gear 10T
ANFP—

Shaft (Silver)
eIk

Washer (For Gear Diff)
Twv—

Grease

TU—-2

E-Clip (E2)

E UYY E2 iR

Rear Bulkhead Set
UPRILIAY FRY
Brake Cam Shaft (Alum)
Tu=FHDLvT+
Brake Plate
TJu=+TL—-+

Ball 4-40 Black

=

H. Screw M3 x 15mm
TR R

x 2

x 2

x &

x 4

V DIFFERENTIAL ASSEMBLY (Build two differentials). 2twv FFOET.

= FE I
558
()
A430e id% Apply #2160 grease on

all parts shaded gray.

*IL—DBRIC T RE
YFES>TTEL,

o)

A430a

ABS0d

AB50a

Snap E-Clip onto Diff Shaft.
*FP—BEANTHSE UV TE
ANTTFELN

ABSOb

AB50c @
ABBOY
ABBOa

g2 /

Tighten screws to
18mm (11/16") width.

A4T0 * 1 8 mmICIESHRIC
RIERDAAT
T&L,
Use #4 Hole
*EGEEH 4DARIC
LTF&L,

Do Not Cut
* COBDEDSRL
TTFE,

A470

1&mm

1&mm

uﬁﬂo

Page 7




J HI I NOTE: D0 NOT THROW ANYTHING AWAY!! Keep ALL parts until after the kit is assembled!!

RACING
N , V DRIVE ASSEMBLY.

A430c 1 iff Pull X
I—-u— ” 224 ﬂ

A430d 18T Diff Pulley Guide x 2 i
T=i)—

A444  Spur Gear 447 x 1
ZAN=FP—4 4T

A470 Rear Bulkhead Set x 1
UPIILOAY B2y -

AB10a Brake Disc x 1
Tu—FF<120

ABIOb Brake hub x 1
Tu—FNT

AB30 Gear Shaft 5x 64mm x1
FPY»IT+

BO72 Metal Bushing 5x11x4mm x 1
A

2244  E-Clip E4 (Black) x 2
E UYJ E4 B

Z264 Pin2x10 x 4
(=]

A281 Flange Shaft 3 x 42mm x 2
I3V Y9I+

A450 Suspension Arm Set x 2
BYIAP-Lty

A470 Rear Bulkhead Set 3y
UPIILIOANY By

AB4S Belt S3M 180 (60T) x 1
NIL+

A901 Main Chassis (Aluminum) X
XA IV vU—

BO72 Metal Bushing 5x11x 4mm  x 1
A5

BOBO Metal Bushing 10x15x 4 x 2
AZI

Z242  E-Clip E2 (Silver) x 2

E UVY E2 &8

2567 TP Screw M3 x 10 (Black) x 9
IAVE 89vEYT RY




" 1Bl
NOTE: DO NOT THROW ANYTHING AWAY!! Keep ALL parts until after the kit is assembled!! 0,)EN ’?"6 ')

RACING

REAR SUSPENSION ASSEMBLY.

578
A138 Ball 4,7 x 141 G 4
e, mm(Cem) X (Build both sides.) -
AB5b Shaft 4-40 x 34mm (Black) x 2 HERTEEEMBII
A9y F 7.

A280b Shaft 3 x 30mm (Black) x 2
23509y vvIk

AB40  Front Bulkhead Set_ x1
0¥V RIULIAY By k ABS50 or AB52 is in the Decal Bag.
A4B0  Suspension Arm Set x 2 o TSV TICA>TNEY,
Y2P-Lty

AS80  Dogbone (Silver) 6 x 42.5mm x 2
21 VTI% T ()

AS552  Dogbone (Black) &x50mm x 2
240997+ (R

AS57  Rear Axle (Black) 5x 38mm x 2
PO

BO72 Metal Bushing 5x11x4mm x 4
XS

7126 BallCu x 4
m=IlFvvT

Z136  Ball 4-40 Black x 2 RIGHT #R2
m=b & LEFT  #L2

2242  E-Clip (E2) Silver x 2 *5RIZR 2

E UVYJ E2 #H8

2578 TP Screw M3 x12mm (Black) x 4
IS HwEVTRY

o @ 236
Black
7125

x4 k8
Cut here. Mount both

i rear shocks.
200mm chassis (54mm) (Actual size shown.) Fov1COminiseeh; T T .,,’,,v =
cut lower suspension WO,
— *70—3 arms as shown.
*FO—-ICTSHBEE (1.8 0mm)

AUEDY FUTTEL,

180mm chassis (51mm) (Actual size shown.)

A430¢ 1;3T_Zuzey x 2 VEQTER DRIVE ASSEMBLY.

A430d4 18T Pulley Guide x 2
T
A470  Rear Bulkhead Set x 1 NOTEl

UPIILOAY By bk

AB34  Pulley Shaft 5x70mm (Gray) x 1
T=)=v+Ik

ABAT  Belt 53M 162 (54T) x 1
S

Step in shaft points

in this direction.

*QTICER. AB47 Small Size Belt
—BINELWWIL =

Attach belt to both pulleys before

screwing assembly to chassis.

AN RET-U—ICHITHS -y
EVvIY—ICROITTFE.

BO72  Metal Bushing 5x11x4mm x 2
A5

2244  E-Clip E4 (Black) x 2
E UYJ E4 R

2264  Pin 2x10mm (Silver) x 2
=7

2567 TP Screw M3 x 10 (Black) x 3
AR AyEDT R

*@EICFE.

qﬁno Page 9



J nncnwal NOTE:

DO NOT THROW ANYTHING AWAY!! Keep ALL parts until after the kit is assembled!!

A18& Shaft 4-40 x18mm (Silver) x 2
25w E (#)
A187  Shaft 4-40 x 24mm (Black) x 2
APy F (W)
AB20 Arm Brace 40 (Black) x 1
P=bTUL—2
A280a Shaft 3 x 25mm (Black) x 2
I30Y VeI
A281 Shaft 3 x 42mm E)ilver) x 2
I35VY VeI
A350 per Suspension Mount Set x 1
; PAl s S bl o AUl o
A450 Suspension Arm Set x 2
YRAP-Ltzy
A460 Upnghb Set x 1
PuIS1reyk
AB56 Front Axle (Black) 5x 32mm x 2
PO AN
AB38 Flange Pipe 3x4.5x5.5 Black x 4
23011 T
BO72 Metal Bushing 5x 11 x4mm x 2
A
BOB0 Metal Bushing 10x15x4mm x 2
AZI
Z125  Ball Cup (Ass. size) x 4
m=IlFewd
2136 Ba|l 4-40 Black x 4
M=l (&)
Z242 E Clip (E2) Silver x 4
E UYJ E2 88
2543 H.Screw M3 x 10 Black x 4
Frud R
A1B0  Servo Saver Shaft gﬁlack) x 1
Y=me=/{\=YvIF (RE)
A181  Servo Saver Pipe (Alum) x 1
bt A A A G v
AlB2a Ssrvo Saver Nut (Alum) x 1
—-me-/—-Fvk
Al182b Spring x 1
RTI0T
A183  Pilot Shaft x 1
I Dw 29Tk
A185a Steering Joint x 1
STI=1Vk
A187 Shaft 4-405: 24mm (Black) x 2
A5y
A390 Servo Saver Set x 1
v—-mt—-/"—tvk
AB49 Belt 53M 417 (139T) x1
Nk
2125 Ball Cup x 4
R=FrvT
2136  Ball 4-40 Black x3
m=JL (B)
Z242 E-ClipE2 x 2
E U¥J E2 @
Z517 M. Screw M3 X & Black x 2
NV E R

FRONT SUSPENSION ASSEMBLY. (Build both sides)

HERTELE#HHUTET.

200mm chassis (40mm) (Actual size shown.)
=1 B A187 Black RE@BBLET.

ﬂ

180mm chassis (33.5mm) (Actual size shown.)
* 00— A186 Silver M ZEERLE

Cut off this piece to prevent
the belt from rubbing.

Ay EUTTREL.

2 O

A1B6 Silver (180mm) &8

AS50 mav Black (200mm) B

NOTE!! Be3=gl
A460 Left arm is marked #2
A460 Right arm is marked #1
H2 3R,

#1 BENEEMRLET.

2125

2136
Black &

I AB38

VSTEERING ASSEMBLY.

Attach eteerlng jolnt as shown.

Use 90 degree
steering arm.

90" EB/NTHS
PaERLEY,

A849 Longest Belt Size
: —BREWNILE

Assemble steering linkage. [

2125 A187 2125

200mm chassis (45mm) (Actual size shown.)
*01

7125 A87 Z125

A little play in the steering linkage
helps the car go straight easily.

180 mm chassis (38mm) (Actual size shown.)
*70—A

uﬁno

Page 10




JHP)

NOTE: po NOT THROW ANYTHING AWAY!! Keep ALL parts until after the kit is assembled!!

6819

A138

A340

A410

A480

AB52

BO&0

2136

2567

2569

2578

ABO1

ABD4 a

ABO4 b

ABOS

AB0&

AB13

ABGO a

ABGO b

ABB3

AB70 a

AB70 b

ABT70 ¢

AB70 4

ABT70 e

ABT74

ABT75

Z903

Silicone O-Ring P-3 (Red)
21)220-U07T7 P3

Ball 4,7 x 14mm Gray
R—=iL (TL—2)

Front Bulkhead Set

20V HNILOAY FRY
Bumper Set

FAMZAC BVl o

Upper Deck Set
PyR=Ty¥eyF
Dogbone (Silver) 6 x 42.5mm
ZALITI9 T (i)

Dogbone (Black) 6 x 50mm
21T v T+ (W)

Metal Bushing 10 x 15 x 4mm
A9

Ball 4-40 Black

M=l ()

TP Screw M3 x 10 (Black)
NAVEIwEIT R
H. Screw M3 x 15 Black
AR YEIT RY

TP. Binder Screw M3 x 20 Silv,
A YESvEYT R (D
TP Screw M3 x 12mm (Black)
S HvEVIRY

Flywheel Assembly
I24MmM1—=)

Collet 7 x 5mm (Gold)
vk o7X5 (&)
Washer M7 x 12 x 0.8 Black
DyIv—

Pilot Shaft M5 Black
110y 227 FMS
Clutch Shoe
D3yFUa—
Clutch Bell (13T)
D3uFNIL

Clutch Spring
DS9FATIIT
Air Cleaner Boot
IP-oU—7r—

Air Cleaner Sponge
LI L)oo
Alum. Engine Mount
IYIUVIVE
Muffler A (Large)
I5—A

Muffler B (Small)
vI35-8

Gasket 20 x 30mm
HRTw =

Aluminum Restrictor
YRRV DO5-

H. Screw M3 x 55

TR ORI

Muffler Tube 6 x 10 x 70mm
V¥I3—Fa—7

Exhaust Gasket
IFJ-2AFN2T7w
Clutch Needle Bearing Assy.
DSYFZ—=RILRPI VT
H. Screw M3 x 30

TR RY

H.Screw M3 x Bmm Black
IR RD

Cap Head Screw M3 x 10 Blk
Fruld RY

Washer M5 x 10 x 0.5 Silver
Dyde—

Allen Wrench 2.5mm Silver
"AaLYF

x 4 V FRONT SUSPENSION ASSEMBLY.

x 4
1
x 1
x 1
x 2
X2
x 2 2 AB50 Silver (180mm) §8
52 Black (200mm) B
x 2 \ S
.2 3
x 2
x 2
%9 Attach both shocks.
Y3y OERDEITEY,
AFPIVI840v F
x1 P M38
Attach bottom of shock here,
x1 V3w DEROEDET.
1 s IMPORTANTII &% ||
' ' Maintenance for the air filter as follows:
x 2 ' (1) Wash with fuel
(2) Squeeze fuel and dirt out
%1 (3) Apply light coat of air filter oil
(4) insert back into air filter boot
X2 IP—=DU—=T—DAITFIR
* HEBICRIP—-2U—F—(C
A1 ILHHNTNE T, N
x1 BNTELCSMATEHLNES PREASSEMBLED! ik AV P N
|oTRABLET.
x 1
x 2
x 1
! (3
x 2
End ff flmﬁﬁh 5,?1?12 f
x 1 points to the rig A2y
x 1
A\
x 1 \
J
x 1
x 1 Springs;t:sch as shown.
) 2TV T EIEORCEDET,
X
x 1
IMPORTANTIII &E& !!
xS Apply #2160 grease
*2 O/’/’ ABTO & to BO46 bearing.
» * 1) REBTES TREL,

qﬁno

Page 11



H : 1 1l
J e ING NOTE: D0 NOT THROW ANYTHING AWAY1! Keep ALL parts until after the kit is assembled!!

AB90 b Throttle Linkage rod x 1
UV7-90vk

2517  H.Screw M3 x Bmm Black x 4
MU ERD

A185b Threaded rod x 1
AwE

A390 Servo Saver Set x 1
g-Reg—-/—evk

A450 Suspension Arm Set x 2
BRAP-LEvk

A480 Upper Deck Set %1
Pyl=FTuFtzy

2125  Ball Cup (Ase. size) x 2
R=iLFvw T

2136  Ball 4-40 Black x 1
=L (B

Z224 Washer M3 x & Black x 6
Dyde—

2567 TP Screw M3 x 10 (Black) x3

2569

INAVE BwEDT RY
H. Screw M3 x 15mm (Black) x &
N YRIYEITRY

V ENGINE MOUNTING.

Use upper hole.
* EOREBLZET.

™ St
Sy
Adjust gear mesh so that

the gears move freely, but
without an excessive amount
of play. Too large of a gap can
damage the gears.

* IR A L— D DHRIC
UTFREL

Three servo arms are supplied:
€2 Sanwa, Alr, KO, JR. YD
€22 Other.

€7 Futaba, Tamiya. 75/%, 9%

Use the screw supplied with the
servo to attach servo arm.

Position for large servos.

Position for small servos.
*QEICFEUT TS,

£ KEL
H—mEa

FIPNEL
H—ikA

A450

Receiver Switch ————L =
(Included with Transmitter) L.\
SEWEAT YT
"ON" should be in front!!
* 210 w FIIONRZERICUTTREL,

QHRO

Page 12




1P

rAaACING

NOTE: D0 NOT THROW ANYTHING AWAY!! Keep ALL parts until after the kit is assembled!!

6163 Servo Tape 20 x 100mm
Y—RF—-7

6228 Nylon Strap 7 x 250mm Bik
FTAOYR+SvT

2567 TP Screw M3 x 10 (Black)
IMYE IvEDT 2D

2569 H.Screw M3 x 15mm (Black)
NRAYESVEITRD

A480 Upper Deck Set

Pyli=TyFey bk

AB0O0O Fuel Tank Set
H2RBYDLY -

Fuel Line 2 x 4 x 330mm
YI)3IVFa-7

TP Screw M3 x 10 (Black)
AV EwEDT 2D
Servo Saver Set
H—me—/1N—-tv k-

ABE5
Z567

A390

AB90a Throttle Linkage Spring

ATU2T

AB90c Brake Linkage Rod (Black)
Ju—-F0vF

AB90d Brake Arm
TJU—FP—-A

AB95 Stopper (M3) Aluminum
Abwit=

AB98 Pivot 2.5mm (Black)
gy

2180  Antenna Pipe and Cap Set

PITIIAT Fevd

2242 E-Clip (E2) Silver
E UVYT E2 iRE

Z567 TP Screw M3 x 10 (Black)
NUE 8vEYT 2D

2569 H.Screw M3 x 15mm (Black)
NAYESVEIT R

Z700 Set Screw M3 x 3 (Silver)
ey FROUa—

Z901  Allen Wrench 1.5mm (Silver)
naLYF

x

*
»

x

RECEIVER MOUNTING.

. Recelver battery pack. /

- sEwa -
V S

oren g I

FUEL TANK/FUEL LINE MOUNTING.

i Route fuel lines through car handle.

Fa—-TBO-L/—EELT
IVIVRICH>TNERY,

=

Fuel Tank ]

We recommend the use
of a small tie wrap to avoid
fuel spillage

Attach fuel lines to carb and
muffier as shown below.

TEORICROFIET,

SO0 LRD
Fa-TEER

170mm (for exhaust to fuel tank return) vo5-&ovoEORIDICHFRLET.
150mm (For fuel tank to carb) svoexvrEOR<DICWBLET.

__ of fuel tank.

SVOOTRD
Fa-TEER

&mm

Cut #AB62 into
three pieces

(actual lengths

are shown above.)

V THROTTLE/BRAKE LINKAGE.

Receiver wire.
oz ;I BEMOR

Tu—FUIS-D
TEBLET.

Z700
Use Z201 1.5mm wrench

q 'ino

Page 13




J RH‘"__I"'! NOTE: DO NOT THROW ANYTHING AWAY!! Keep ALL parts until after the kit is assembled!!

MOUNTING BODY.

6507 Body Posts 3mm X 2
RF1—=9OU

6122 Medium Body Pins x &
AFwITEY 6

A350 Upper Suspension Mount Set x 1
Polt—GAV0Y Ry +

A450 Suspension Arm Set x 4
YRAP-LEvE

2569 TP, Binder Hd Screw M3 x15 x 2
IMYESYEVIRY

2578 TP Screw M3 x12mm (Black) x 4
YIS HWEVT XD

VERY IMPORTANT!!
Nitro engines must have
good air circulation!
Cut the windows out to
let cooling air inside
the car.

* IV VEROTA,
D1V ROBEDY
LEd.

Optional Body Mount For Tamiya Bodies
U BEOMT « —ZEFEAT DEICENET,

A370

Mount the front body posts on the bumper to prevent
the body from scraping the ground at high speeds.

*INUN=BICRT 1 9O FERDDIET.

4512 M Compound Radial Tire x4 VMOUNTING TIRES.

MR RO P Insert foam into tires.

A450 Suspension Arm Set x 2 U =ARVIESAPICANEY,

YRAP—-Ltv l 7253
2253 Spring Pin 2 x 10 (Black) x 4

2TUVTEY l aonn
2684 Flange Locknut M4 x 4

22VY F«q0Y Fwhk

wLES S

Insert wheels Aﬁply super glue to tire
into tires, where it touches wheel.

A =ILES A PIC S PEMA —ILOMIC
3DAHZY. HRESAERVAHTT.

5HR° Page 14




.=-. THROTTLE LINKAGE SET-UP
NOTE: All adjustments are made with the engine off!

1. Turn on transmitter. * LTI VISIEDHIEREET 2y FUTTFEL, v —
2. Turn on receiver. s -

3. Center throttle trims. / N
4. Adjust idle screw so that there is a

1mm opening inside the carb (A). -

5. Adjust throttle collar (B) so that

the carb is set at neutral. *

©. Adjust throttle collar (C) so throttle Imm. ——— Make sure the

return spring (D) has light tension. Use idle screw to adjust ; spring isn't loose. NEUTRAL

7. Turn the brake adjustment dial (E) the carb opening to Imm. e * O DRNKSICRT

until there is a 0.5mm gap between the CORITERE 1 mmic = T IV3VE POSITION.
brake arm and the adjustment dial. £y FLTREL, BT, = a—FSILONs

1 XEMDR v FEON[CLET.

2 2EMOZ vFEONICLET,

3.20v FILD B LAEPLGETEC
LTHEFT,

4 FvTLI—DOD 1 mmORRIC
BOWICRITHELET,

5.B)DA Y/ —DRIEEDHTE
My FICUD/E0N M2 DRICIRO

T, @
6.(C) DR Fw/I—DRIEEHT(D)
DRI VT mmES T
CROMIET,
7 (E)XDF 1 PILEGDUTHEE0.5mm
B TREL,

SETTING FULL THROTTLE

WITH ENGINE OFF:
1. Pull full throttle.

2. Adjust throttle end point adjustment
(TH-EPA) so that the throttle servo
stops when the carb is fully open.

3. Make sure there is no binding in O
throttle linkage during movement.

Adjust opening to
0.5mm.

PREE 0. 5mmigITEY,

FULLY OPEN
LR OEWRLET.

FULL THROTTLE

POSITION.
2HOLE

28ROy
1. 20w FLEU-ESRUBICUET.

2 F v TLI-DARDHMEICLET,
SHRNMENHEOREEXDESIE.
ERy FOUBEEZITTE.

X, AEWIC20w FILIZYERSA Y+
PI% A FRENMINTNIREBIZETS Servo movement
SEBAUVET. at full throttle.

yomaros | @OT
A

3 SHOMICMBOSODSBREICLT mALE
T

SETTING FULL BRAKE

WITH ENGINE OFF:
1. Push trigger to full brake position.

2. Adjust throttle end point adjustment
(TH-EPA) so that the throttle servo
stops when the brake plates compress
the brake disk.

3. Make sure there is no binding in
throttle linkage during movement.

Y—RZ O
—OmALE

Servo movement
at full brake.

Linkage movement FULL BRAKE

TU—FHOLY - at full brake. POSITION.
1.20v FIL UH—ETL—FAECLET. { ‘ TU—+0OR
2. TU—FHU DR BCUET. f
DHEN S ENMEREZBSIZ, PYv R
A PILEBL TESLET,
REMC 2Oy LTV RKC Y~
P2 RNV TLSBSRZS
SEEALET.

3 SWOBECHBPODOSIELMRICLT
T&EL.

Later while driving, use this adjustment dial to increase or decrease the brakes.
TU—FONERSIY I PILEDLT BBITD

Page 15



JHPl STARTING FOR THE FIRST TIME

Let's get ready! First, read the instructions TURN ON RADIO. EEOANTS
for your radio completely. If you lose control 1. Switch on transmitter.

due to radio problems it will damage the car and 2. Switch on receiver.

motor. Install fresh batteries in transmitter and 3. Check to make sure servos

receiver pack. Extend radio and receiver antennas. function properly.

EF (TYIVEE) 5% 4., Check the range of radio by

ZEN. SERORETPYFTTEREL. 21 v FEANTFRAL, walking away from car.

FeILI-0 PA FUIIRE (20-OHED ICE>THSD 1. ZEREONCLEY,

REBLUTTEL, 2. SENEONCLETY,

B.FvILI=DPAE Always
UV RBICRST  turn on

DML T T, transmitter
first!
E{ZRZEONIC
LET,
Turn on receiver after
transmitter is turned on.
SEREONCLZT.
Let's fill up the fuel tank. Make sure you buy FUEL F“.L'NG. #5308
good quality fuel. Low priced fuel has less 1. Fill tank with high quality glow fuel.
lubrication and less cooling ability. New engines 2. Close cap securely after filling.
are the easiest to damage from low quality fuel! 1.15~3 0 %BROJO-IV I WARKECEM T\,

2. MBIV IOF v TIWE > THSORBLUTFEL,

NOTE:
Never use fuel near a heat source or near Mak SR
open flames! areore v vne
throttle valve is in
MEISNENZRLVDT, NEOBHSFTCRIRIBHTD h | o
EBIRBWT TSN, the neutral position!
*xFeIUS-DPAL EULYT
REBIZE>TVSORBLT
F&EL.
It's time to force the fuel through the fuel lines PRIMING CARB. F3-2
to the carburetor. Watch the bubbles in the fuel 1. Push fuel primer button a few times until fuel reaches throttle inlet.
tubing while pushing the primer button to see when 2. Press button two more times to allow fuel to enter throttle valve.
the fuel reaches the carburetor. 1. Fa-oReVENBHLET.
2. WEHE L TUH—DADDRTEEL REBE 1 ~2BMIVEMLTFEN. w

NOTE:

Do not over-prime

the carb. Doing so will

flood the carburetor!
MBRPADAXFITTEA-/—-F 3 -0
ERED, TUIVERLERA.

Raise the car so that wheels are not touching the STARTING ENGINE. TYY>mnissn

ground. Attach glow plug heater and pull recoil 1. Attach glow plug heater.
starter several times quickly. Don't pull the cord 2. Pull recoil starter using quick, short strokes.
all of the way out! 3. Open throttle valve halfway.
FRBOA0OY B FULEIIVELDOTBEXIE, ToIUH 1. T=259=0—-FRISTCOREFT,
WRUOTRDETY, 2. TWRI—-5—-E3I1EXT.
3. 20w FILEPR I TEEEREEEET,
NOTE: NOTE:
High RPM during the break-in period Make sure there are no obstructions
and/or pulling the recoll starter cord beyond blocking the muffier, air cleaner, or rotating

40cm can damage the engine.

TZH—=F—OI—FIE, 4 0cm E3IEXTEHATD
BSHEOXTDOTTIEM FEW .

qﬁno Page 16

parts (spur gear, clutch bell, etc.).




HPI

mrAacInNG

°

If there is too much fuel inside the cylinder the
engine will not start; this is called "over-primed".
To fix this problem, follow these instructions.

NOTE: Make sure that the opening to the cylinder
is pointed away from you or anyone else. Be careful,
fuel will spray out from the cylinder!

IUIVOPICMEEROCHEATERE, TYI VRS-
LEBA, CThEZ-/IN—-Fa—-DEBNET. ROFRET,
A—-\—-Fa3-DEELEY,

R | BOOAICRENODSRNVRICEENMNITOSENT
TEN, @B, YUIS-AY FDERELLITOTEER
FITBNTTEL,

OVYER-PRIMED, 7#—/\—F3—2

1. Remove glow plug from the
engine using a glow plug wrench. .

2. Pull recoil starter until all of the
fuel is removed from the cylinder.
Wipe any fuel spills immediately.
Avoid contact with skin or eyes,

1. T30V YFTISTEBFLET,

2. TWAS—E—EY ) IF—Ay FDSEENER<BSET
AENSIEXT, REHEMEIIY ICHENTHNTTEL,
RRICH|BODDSEVRICHDERUTTEL,

CAUTION!

Be careful

of fuel
spraying

out of

the cylinder!
IVIVADS
HEIBHDIBEIC
SKEDIITTFEL,

“

We recommend running the car until the tank is empty.
Here are three other ways to stop the engine:

1. Cover air cleaner intake with your finger.
2. Restrict exhaust by pinching the muffler pipe.
3. Cut fuel supply by pinching the fuel lines.

NOTE: Be careful when stopping engine! Do not touch
engine, or muffler, they may be very hot.

FILBBDESENTTE.
*WWEDTIOTFREELTTEL,

IUIVEILHDMIE, VIS—OHE/ 7 TERS (BREITINT
FREELUTHBITD) DIP-T)—-F—EXL, F+TLI-DR0AY

STOPPING ENGINE. TYYYoibehrs

1. Run until fuel is depleted.
OR
2. Restrict airflow to and from engine.

1. IP=DU—F—ERTRELY,
2 WIS —OHKI A TEBISTREZT.

Pinch muffler pipe to
restrict exhaust.

Cover air cleaner
to restrict intake.

ENGINE BREAK-IN AND TUNING =~

-

2

JOTU—D1 Y - RE

BREAK-IN THE NEW ENGINE BEFORE DRIVING THE CAR!

Perform the following static break-in to prevent damage to your new engine.

1. Choose a well ventilated outdoor area free from dust and set the car on
top of a box so that all the wheels are off the ground.

2. Fill fuel tank and start engine (see page 16).

3. Let engine idle until it runs out of fuel. When the engine stops, allow it to
cool then repeat step #2 one more time.

4., Fill fuel tank and run the car slowly, checking that the steering and
throttle work correctly. Stay in the low and midrange speeds.

Keep the wheels off the ground during static break-in!

*BEYA P FOCREBICBDLSICBICRETTEL.
*7)LA0w FLICUBNWTTFEL, IYIVHIHBRTIENOH[OET,

NEVER use full throttle during break-in. Repeat this process for
3 to 4 tanks, allowing engine to cool down before refueling.

IVIVDIV—01Y (&5LiE)
IUIVOMIHBICONWTIE, BHED" TV IVRCH—ERUVESED
EDIC" ERATTEL, CCTR, IVIVEHEOERECOVTRELREY.

1EEYIPN FOERBICRSIDCBICEETI VY VEBRIDSE,
PARUVIRBT, MYE29VI[TYIVEBLTTEL,

2 RICH KD EETUETSRAE

390D, Tu—D14 VETNRY,

TUNING AFTER BREAK-IN.

1. Set needle valve to starting position (A).

2. Fill fuel tank and start engine (see page 16).

3. Run car to test the throttle response.

4. If throttle response is sluggish and top speeds are slow,
close needle valve in graduations (B). If response is good, but
at top speed the engine runs rough, open needle valve (C).

&. After needle valve tuning is complete, adjust the idle
screw (D) until idle is smooth.

NOTE: The engine should always emit blue exhaust smoke.
If there is no smoke, the engine is too lean and could
easily be damaged.

BROGMEEACVSER. - FILTHEBULEY, AE—-FELTE
W, —— BIL/SILTEEA2~3I9FDOBLTNERT. LD
JWROw FILTIEXDZSICESHIE, SICBLTN>TREL,

- RV, —HCEDAACREDS 2 BEOOEIDEDALET
E. IVIVHRRISBANEDZY. HEWICIE, 3BHOMET
Ly FENTNZY, BEOESETZEVFEET1 R TEEIIIC
SOWBURT., Pv RUYIETIVIVSER >TUE IR,
;:J)ggl:@b‘(?éb\. BiCyc@EN LAY, EICBY EBENT

(A) Needle valve starting position:
Turn clockwise until it stops (closed) .

Turn counterclockwise 3 turns (open).

- RILESE

—HICEDAAICREDS 3 QEONEVRROETT.

* HEWICE, 3@ROUETEZY FENTNETY,
*EAmE, SR, AEICR o THSEIUREBRISHOET,

(

(C) Rough at full throttle:

Turn 1/4 counterclockwise (open).
Continue 1/4 turn at a time until full throttle
is smooth and responsive.

)LR0v RILTIEZDEDSICE Db
1/ 4REUEY,

(B) Low top end, slow response:

Turn 2 clicks clockwise (close).

Continue 2 clicks at a time until
response is sharp and speeds are higher.
A= FELITIEVE

2 IV TEADAATNEET,

ldle adjuster screw.

PA EUYTRBRY

(D) Adjusting idle:

Turning clockwise increases idle RPM.
Counterclockwise decreases RPM.

Adjust to highest RPM possible without
the clutch engaging and the wheels turning.

A RUYTHERY

* Z— FILOWEBIED > TOST>TTREL.
*BICOY E[HO LDV, ECOTEDPHRDTOHVET,

Page 17

uﬁno




—ii—>n

PROBLEM

TROUBLESHOOTING GUIDE

SOLUTION

ENGINE DOES NOT START.

Fuel tank Is empty or throttle valve is not primed.

Fill fuel tank with fuel and prime throttle.

Bad glow plug or dead plug booster battery.

Replace glow plug and recharge or replace battery.

Fuel lines, air cleaner, or muffler is clogged.

Clean or replace clogged part(s).

Engine is flooded due to over-priming.

Remove glow plug and discharge fuel. Also test glow
plug- replace if defective.

Throttle valve not adjusted properly.

Set idle and needle valve to standard starting position.

Servo linkage not adjusted properly.

Move servo to neutral then re-adjust.

ENGINE STARTS BUT
THEN STALLS.

Fuel tank is empty.

Fill fuel tank with fuel.

Fuel lines, air cleaner, or muffier is clogged.

Clean or replace clogged part(s).

Throttle valve not adjusted properly.

Re-adjust idle and needle valve.

Engine is overheated.

Allow engine to thoroughly cool down and open needle
valve 2 to 3 turns.

BAD REACTION AND
RESPONSE FROM ENGINE.

Throttle valve not adjusted properly.

Re-adjust needle valve.

Low fuel pressure from muffler.

Properly install pressure line from muffler to fuel tank.

CAR 1S HARD TO CONTROL.

Weak transmitter and/or receiver batteries.

Recharge or replace batteries.

Low reception from radio antennas.

Fully extend transmitter and receiver antennas.

Servo linkage not adjusted properly.

Move servo to neutral then re-adjust.

PROBLEM

SOLUTION m~zmmesLrs

ITIIIBDHDSIEN)

EDA DTV, MBS T I VETRETIVEN,

MBSV DICHBEAN, TVIVETREESD, (Fa—2)

FSTMNTNVS. 757E— FARENE>TNS.

TSUERRTD, BHERRICRRTD,

WD VY- UEE>TND.
Rig, TPOI=F—, ¥T5-AOBN

BT LY —DWR, TRET D, TPOU—T—,
N7 D — RO

A=IN=Fa—0 (Fa-ODOLITX)

TSTERVI VI VAORBEEBICUTHOSERS—
TSTMINTWBRIWDEBEF T v

Fe LY -OHETR

Z=FRILLT, PA EUYTEERIETOBENBICRY

Y= T = IDOWBTE

Y=—MEZa—FSLICLTHS, BEUYT-IEPDEY

TVIVIRHDDHBD
I<UEFED

RS DICEEDA > TG

MBSV DICMEEAND

WRF1-T, IPOU—-T—, ¥T5-ADEN

BN, BE > T\ SEDOMER

20w RV OREF R

20 FLNVTRUPA Blbe Z— FILOHES

IVI2DA-IN\—E—+

I‘;‘)‘iﬂﬁké@’é% DTSRI E2~3EB8IITE
2 —

ITIIDSHEL
WmEEHSEL)

20w FILNIVT, =— BIW SV OB R

=BT EOBRNBEICRUTOSERS -+

NIS5-50TLy Ve —IMENVES

MBSV ONSDTU YV v—Fa—TNEeAEDRN ST
NSH? Fa—TICROBNTLVEND

EHBLVEDENDS)

EEH. 2ERO/NNVT)-FE

Ny T —DERREIFTR

W/ROBERELSRE

FEMRUZEWMOPYTTERSCHITT

Y= IS - IOWETE

Y—-MEZa—F3SLICLTHSREUEL

Page 1&




JHPI ENGINE PARTS
NITR 42

1682

COMPLETE
CARBURETOR

HPI NITRO STAR 12E PARTS

161 NITRO STAR 12E ENGINE 15.00 1691 CARBURETOR (MAIN BODY) 31.00
1657 COVER PLATE (PULL STARTER) 7.00 1694 CARBURETOR (COMPLETE) 49.00
1662 SCREW SET (8PCS) 4.00 1697 THROTTLE ARM SET 3.00
1664 BEARING FOR CRANK SHAFT (FRONT) 1.00 1705 GLOW PLUG AND WASHER 7.00
1665 BEARING FOR CRANK SHAFT (REAR) 1.00 1707 CYLINDER HEAD (DIECAST) FOR 12E 12.00
1667 SCREW SET (2PCS) FOR CARBURETOR 2.00 1708 CYLINDER (ABC) & PISTON SET FOR 12E 45.00
16686 PULL STARTER ASSY (W/O ONE WAY BEARING) 18.00 1709 PISTON PIN FOR 12E 4.00
1669 ONE WAY BEARING 16.00 1710 CON ROD FOR 12E 14.00
1670 STARTING SHAFT 5.50 171 CRANK SHAFT FOR 12E (PULL STARTER) 41.00
1671 SCREW SET FOR PULL STARTER 4PCS 2.00 1712 ROTOR SET FOR CARBURETOR FOR 12E 14.00
1675 ADJUSTMENT SCREW SET W/SPRING 2.60 1713 GASKET SET FOR 12E 3.00
1678 NEEDLE YALVE (COMPLETE) 16.00
1672 NEEDLE WITH O-RING 8.00
1680 NEEDLE YALVE/ HOLDER 8.00
1661 SPRING FOR NEEDLE VALVE 2.00
1662 CARBURETOR GASKET SET (4 PCS.) 250
168686 CRANK CASE FOR NITRO 15 27.00

§'ilt° Page 19



NEsa PHRTS LIST JHPI

Part # QTY Name Retail Price Part # QTY Name Retail Price
161 1 NITRO STAR 12E (PULL STARTER) $115.00 ABO4 1 COLLET 7 x 5mm (BRASS) WITH WASHER $2.00
1705 1 GLOW PLUG WITH WASHER 7.00 ABOS 1 PILOT SHAFT M5 BLACK (05, HP1 ENGINES) 3.50
3600 2 3 SPOKE WHEEL WHITE STD. WIDTH 6.00 ABO8& 2  CLUTCH SHOE 350
3610 2 5 SPOKE WHEEL WHITE STD. WIDTH 6.00 ABI0 1 BRAKE DISK SET 350
3620 2 6 SPOKE WHEEL WHITE STD. (3613 JAPAN) 6.00 ABI3 1 CLUTCH BELL 13T BLACK 6.00
4512 2 M COMPOUND RADIAL TIRE STANDARD WIDTH 12.00 AB27 2  CLUTCH SPRING 1.00
6122 10 BODY PIN (MEDIUM &) SILVER 2.00 AB30 1 GEAR SHAFT 5 x 70mm BLACK 350
6163 1 SERYO TAPE 20 x 100mm 4.00 AB34 1 PULLEY SHAFT 5 x 7Bmm GRAY 350
6228 2  NYLON STRAP 7 x 250mm BLACK 2.00 AB38 4 FLANGE PIPE 3 x 4.5 x 5.5 BLACK 350
6807 2  SHOCK SHAFT 3 x 31mm 3.00 AB40 1 BRAKE PLATE SET 5.00
6814 2  BLADDER10 x 4mm 2.00 AB47 1 BELT S3M 162 (54T) 5.5mm 6.00
6817 1 10mm SHOCK PARTS SET 4.50 AB4S 1 BELT S3M 180 (60T) 5.5mm 6.00
6819 5  SILICONE O-RING P-3 RED 1.50 AB49 1 BELT S3M 417 (139T) 5,5mm 750
W 6833 2  SPRING 1.4mm WHITE 4.50 ABS0 1 DIFF BEVEL GEAR SET 5.00
* 6834 2  SPRING 13 x 29 x 1.45mm YELLOW 4.50 ABGO 1 AIR CLEANER SET 350
* 6835 2  SPRING 1.5mm RED 4.50 ABB3 2  ENGINE MOUNT ALUM. 4.00
6836 2 SPRING 13 x 29 x 1.55mm BLACK 4.50 ABE5 1 SILICONE TUBE 2 x 4 x 330mm (FUEL LINE) 1.20
: 6837 2  SPRINGS13x29 x 1.6mm GREEN 4.50 AB70 1 MUFFLER SET 8.00
* 6838 2 SPRINGS13x29 x1.65mm BLUE 4.50 ABT4 1 SILICONE TUBE € x 10 x 70mm (MUFFLER) 150
6839 2  SPRING 1.7mm PURFPLE 4.50 AB75 5  EXGASKET 250
7038 1 911 GTI BODY (200mm WIDE) 22.00 AB90 1 BRAKE LINKAGE SET 3.00
7087 1 NSX BODY (200mm WIDE) 20.00 AB95 2 STOPPER21x6x5 (M3 ALUM) 250
7094 1 VIPER GTS BODY (200mm WIDE) 22.00 AB9S 1 PIVOT 2.5mm BLACK 3.00
* 2146 1 NITRO RS4 DECAL 2.00 AS01 1 MAIN CHASSIS (ALUM, 175 T2mm) 15.00
AM 2 SUPER SHOCK SET 45-46 32.00 * A203 1 NITRO RS4 SUPER CHASSIS 70755 95.00
* A138 4 BALL 4.7 x 14mm Gun Metal, Anodized 4.00 * A905 1 39T BALL DIFF SET (NITRO RS4) 35.00
A169 3  Aluminum Pilot Shafte (Use With Ball Bearings Only) 6.00 * A906 1 FRONT ONE WAY DIFF (39T) 32.00
A1B0 1 SERYO SAYER SHAFT BLACK 3.00 * A207 1 GEAR BRACE SET FOR NITRO RS4 34,00
A8 1 SERYO SAVER PIPE ALUM, 2.50 * AQ10 1 2 SPEED TRANSMISSION FOR NITRO RS54 69.00
A182 2  SERYO SAYER NUT AND SPRING 2.00 * AQ15 2  HEAT SINK ENGINE MOUNT 20mm For Pull Start 45,00
A1E3 2  PILOT SHAFT 4 x 15mm BLACK 4.00 * A920 2  HEAT SINK ENGINE MOUNT 15mm For Non-Pull Start 45,00
A1E5 2  STEERING JOINT SET 1.00 * A925 1 LIGHTWEIGHT FLYWHEEL 40mm For Pull Start 20.00
AlBE 4 SHAFT 4-40 x 1&mm SILYER 1.20 * A926 1 LIGHTWEIGHT FLYWHEEL 32mm For Non-Pull Start  18.00
A7 4  THREADED SHAFT 4-40 x 24mm BLACK 2.00 * A28 1 OIL CATCH FOR NITRO STAR ENGINES 17.00
* A209 6  SWAY BAR SET (NARROW RS4) (ALL RS4 PRO) 21.00 * A930 1 NITRO RS4 UPPER DECK GRAPHITE SET 21.00
* A261 1 STAINLESS STEEL HINGE PIN SET 17.00 * A935 1 NITRO RS4 REAR BRACE GRAPHITE SET 10.00
A280 4  FLANGE SHAFT 3 x 25mm, 3 x 30mm BLACK 5.00 * A240 1 TUNED PIPE (12-15) 65.00
AZB1 4 FLANGE SHAFT 3 x 38, 3 x 42mm SILVER 5.00 * A950 1 EXHAUST HEADER (05, HPI) 32.00
A340 1 FRONT BULKHEAD SET 6.00 Bo46 1 CLUTCH NEEDLE BEARING 5x & 580
A350 1 UPPER SUSPENSION MOUNT SET 6.00 % BO41 16 BALL BEARING SET FOR NITRO RS54 59,99
A390 1 SERY0O SAVER SET 4.00 BO72 6  METAL BUSHING 5x 11 x 4mm 150
A410 1 BUMPER SET 8.00 BOBO0 6  METAL BUSHING 10 x 15 x 4mm 1.50
A430 1 DIFF PULLEY SET 6.50 2125 14 BALL CUP 5.00
Ad44 1 SPUR GEAR 44T 4.00 2136 14 BALL 4-40 BLACK 3.00
A450 1 SUSPENSION, ARM SET 5.00 2150 1 ANTENNA PIPE AND CAP (2pcs) 1.00
A460 1 UPRIGHT SET 5.00 Z160 1 GREASE 150
A470 1 REAR BULKHEAD SET 7.00 2170 1 SILICONE SHOCK OIL #300 (30WT) 350
A480 1 UPPER DECK SET 8.850 Z224 10 WASHER M3x & BLACK 1.00
* A510 2 RS54 UNNERSAL DOGBONES (FR) (NARROW) SILYER 34.00 Z242 20 ECLIPE-2 SILVER 1.00
* A511 2 RS54 UNNERSAL DOGBONES (RR) (NARROW) SILYER 34.00 Z244 10 ECLIPE-4 BLACK 1.00
* A513 2 RS4 UNNVERSAL DOGBONES (FR) (WIDE) BLACK 34.00 Z253 10 SPRING PIN 2 x10mm BLACK 150
* A514 2 RS54 UNNERSAL DOGBONES (RR) (WIDE) BLACK 34.00 Z264 10 PIN2x10SILVER 150
* ABl4 1 14T CLUTCH BELL 7.00 2505 6  BUTT, HSCREW M3 x 15 SILVER 150
* AB15 1 15T CLUTCH BELL 7.00 Z509 ©  BUTT, H.SCREW M3 x 30 BLACK 2.00
A520 1 ARM BRACE SET 6.00 z517 10  BINDER H.SCREW M3 x & BLACK 150
A540 2 SHOCK BODY (2 PCS) 3.50 2543 6  CAP HEAD SCREW M3 x 10 150
AS50 2 DOG BONE 6 x 42.5mm SILVER 5.0 Z567 10 TP, BINDER H.SCREW M3 x 10 BLACK 1.00
A552 2 DOG BONE 6 x 50mm BLACK 5.50 Z569 10 TF BINDER H.SCREW M3 x 15 BLACK 1.00
AS56 2  AXLE 5x 32mm (FRONT) BLACK 6.50 257 6 TP, BINDER H.SCREW M3 x 20 1.00
AB57 2 AXLE 5 x 38mm (REAR) BLACK 7.70 Z578 10 TR FLAT H. SCREW M3 x 12 BLACK 1.00
AS58 4  DIFF SHAFT BLACK 5.00 2684 4  FLANGE LOCK NUT M4 250
AT70 1 SPORT SHOCK SET (2 SETS) 18.00 2694 10 WASHER M5x10x 0.5 SILVER 1.00
ABOO 1 GAS TANK SET 14.00 Z700 ©  SET SCREW M3 x 3 SILVER/BLK 2.00
ABO1 1 FLY WHEEL (ASSY, WITH PINS) ALUM. 8.50 Z901 1 ALLEN WRENCH 1.5MM SILVER 1.00
2903 1 ALLEN WRENCH 2.6MM SILYER 1.00

* HOP-UP PARTS




